Al

MFG. CO. INC.

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

if you need to order replacement parts from your dealer, always
- give the modet number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top front englne frame
on the right hand side of the machine,

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

Model No.

For Serial Nos.
115,000 and Higher

Seriqi No.

Date Purchased

Purchased From

Part No. 850399


yorkbl
Rectangle

yorkbl
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

if your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works
1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his

distributor by 1:00 p.m., ocal time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

- i T
2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer E x M A R K P A H T s P I- u s
for part and freight charges where applicable. ; : .

‘3. Iif distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4, if order is received by 3:00 p.m. central time, Exm'ark‘sh'ips part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills-the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shlpped under the Exmark Parts Plus® and if it arrive in accordance
to the program. S

8. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due fo:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p:m., the dealer
pays for the part and freight. :

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®_order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive cvernight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply — The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday delivery shipments. To gualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (8) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranieed per the Parts Plus Program.



yorkbl
Rectangle



 AAwarnive

READ OPERATOR’S OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Cold Start Kit............... et SRR 2
Decals ......ocooveeeeeeieee, e 15
Engine Deck Group..........ccocoeu...... s e 12-14
92" Mower Deck ........ccoociieiiviiiiniiiiieiiee e 9-11
48" MOWET DECK ..o e 6-8
CHydraulics Group ........c.ooveevioe it 3
36" Mower Deck .......ccocoeeeeieiiiieiiiiieeee .4-5
Upper Handles & Controls............c.ccoocovevveenrnenn.. 16 -17



yorkbl
Rectangle



LH REAR ENGINE BOLT
(NOT INCLUDED)

COLD WEATHER START KIT

- [ad .
o "/‘
r
&

IDLER ARM, PULLEY
AND HARDWARE
SHOWN FOR
REFERENCE ONLY

HOLE IN RH SIDE

Ref.

Description

DW=

Nut, whizlock 3/8-16
Nut, nylock 3/8-16

Chain, twist link

OF
// ENGINE DECK
# -/"'
-~ /1
&
t
FRONT
OF
UNIT
Qty.
Description Reqg'd,
Screw, 10-24 x 7/8 hx sckt hd. 1
Washer, #10......cooveeieen, 1
Screw, 3/8-16 x4 1/2 .............. 1
Nut, nylock 10-24 .................... 1
Screw, 3/8-16x21/4 ... 1

The complete replacement kit is offered as Part No. 321007.


yorkbl
Rectangle



HYDRAULICS GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |603991 Fitting, strght connector......... 4 | | (19) |603920 Boss O-Ring.........cccoovvieveeerae 1
603819 Boss O-Ring...........cciceeieeeie 1 20 806800 Pin, cotter9/64x11/2........... 2
603992 Flare O-RiNg......cceeviviiene, 1 21 603990 Adapter, straightthread .......... 2
2 603718 Wheel motor.......cccoovviciceene 2 603920 Boss O-Ring......c..coeeviiennnee. 1
3 1603827 Clamp, hose ....oooovicvvecveeninnns 5 603992 Flare O-Ring .ceovveveevieee 1
4 603721 Fitting, 3/8 Hose Tee.............. 1 22 1323241 Hose, hydroRH .......cccoooee. 2
5+ 1513510 Connector, male..................... 1 23 1602750 Hose, casedrain...........ceceu.. 3
6 |603720 Head filter...............c......ce.... 1 24 1303526 Hose, charge pump.....eeee...... 2
7 |513211 Element, ail filter......cccveeee et 1 25+ 1603988 Elbow, 890°.......ccooiee, 1
8 |513167 Cap, hydraulic reservoir......... 1 26 (602985 Hose, supply .ccccoivivieevceeecnnnn, 1
9 |523103 Gasket, tankcap....ccooveeeeenae. 1 27 |602754 Hose, chargeline. ..o, 1
10+ |603987 Elbow, 80° ......cceiviiiicniiene 1 28 523210 Hose hydroLH....................... 1
11 512166 Reservoir, hydraulic fluid........ 1 29 323218 Spacer, hydraulictank ............ 2
12 |603826 Hose Clamp.............. e 3 30 (809001 Nut, whizlock 5/16-18............. 2
13 (603722 Fitting - 1/4 Hose Tee............. 1 31 |[800258 Screw, 1/4-20x2................... 2
14 513840 Ebow-90°......ciiiiiieen 2 32 1800292 Screw, 3/8-16X 1. .cccvvveneennns 4
603921 O-RiNG..cooeeeeiceeve e, 1 33 [800273 Screw, 5/6-18X1....cccveerernenes 2
15 |804255 Nui, nylock 1/4-20................. 2 34 809012 Nut, whizlock 1/4-20................ 2
16 |801060 Screw, 1/4-20X2 ...veeeeeee.n. 2 35 |809007 Nut, whizlock 3/8-16................ 4
17 1613042 Pump, hydro.......coevveieneee 2 36 523210 Hose, LH (36" deck)................ 1
18 603982 Elbow, 80° .. 2 403102 Hose, LH (48" & 52" decks).... 1
603923 O-RiNG..cooooivieeiiieeeeereen, 1 37 (807019 Key, woodruff 1.0x.25........... 2
19 (523221 Eibow, 45% ..., 2 38 [B08068 Nut, 3/4-18, 2B slotted ............ 2
603992 Flare O-Ring.......cccoeveeeennennns 1 39 613073 Grip, dumpvalve...........c......... 2

* Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.

-3-


yorkbl
Rectangle


yorkbl
Rectangle



36” MOWER DECK

Torque to
75-80 ft-Ibs,



yorkbl
Rectangle


yorkbl
Rectangle



36" MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description - Req'd No. | Part No. Description Reqgd
.1 |302227 Front deck w/baffles (36%)....... 1 37 1302054 Chut®...ccooniinieimeiiieee e, 1
2 302189 Baffle, dogleg.......cccoviirens 1 38 [302129 Arm, engagement w/bushing. 1
3 |800270 Screw, 5/16-18x5/8............. 6 39 {303144 Bearing, powder metal............ 1
4 |809001 Nut, whizlock 5/16-18............ 11 40 [800290 Screw, 3/8-16 x3M4 ... 8
5 (323385 Knob, beltcover.................... 4 41 |603843  Idler pulley (heavy duty).......... 1
6 (808020 Quick pin, 10" caster.............. 1 42 |322166 Cutter housing complete......... 2
7 513338 Washer, special...................... 1 43 323402 Spacer, bearing sheave .......... 2
8 |805008 Lockwasher, 1/2................. 1 44 1323408 Shield, dust...........cocvriiennn 2
9 |804500 Nut, 1/2-13.. i 1 45 |8085068 Retaining ring..........coooveeve. 2
10 1804256 Nut, nylock 5/16-18 ................ 11 46 |303543 Bearing, cutter housing........ . 4
11 1800292 Screw, 3/8-16x1 ... 6 47 |323315 Cutter housing......ccecvveeeeeenen. 2
12 |809007 Nut, whiziock 3/8-16.............. 14 48 1811001 Zerk, 1/8 N.P.T. (strght) .......... 2
13 |805259 Washer, 3/8 ..o 2 49 (322164 Cutter spindle.......ccoocivnnnennn 2
14 |[303327 Washer, disc spring 3/8.......... 6 50 323400 Spacer(long} .....ccccceoevivrinnnnn 2
15 |808280 Pin,clevis5M16x 1 ................. 1 51 [323399 Spacer{short) ... 2
18 303105 YOKE .oociiiveiiieecsennine 1 52 323339 Washer, sheave (retaining)..... 1
17 |808003 Colter hairpin......ccoeeivnrcennns 1 530 (303535 PuUlley i 2
18 1808505 E-Ringfor.875rd.........c.coee 1 54 804510 Nut, 5/8-18 UNF ..., 2
19 803003 Screw, whzick 3/8-16x13/4.. 1 55 |[800861 Screw, 58-18x8............... 2
20 |303146 Blade, 18" high Lift (std.)........ 2 56 |8072687 Key, 1/4x3/16x114..... 2
+ 1303495 Blade, muiching{opt.)............ 2 57 1303164 Spacer, blade drive................. 8
303439 Blade, low lift {(opt.)..cccccvieieees 2 58 1513208 Washer, 5/8 spring disc.......... 2
303283 Blade, 1/4 x 18 high fifi (opt.).. 2 | | 59 |303434 Bushing, engagement............ 1
21 |800334 Screw, 1/2-13X6 ... 2 60 |303348 Eye bolt (left hand thread)....... 1
22 |513810 Bushing ...cooovvevvieiis 4 61 1303236 Turnbuckle body .................... 1
23 |513809 Rollerbearing.........ccoevinee 2 62 |303238 Eye bolt (right hand thread) .... 1
24 1513808 Tire, 9x3.50-4 4-ply .............. 2 63 [302188 Arm, assist....ccvceeiciiiiene 1
25 (303352 Washer, spindle............ccce.ev. 2 64 (809011 Bolt, 3/8 x 3/4 (shoulder)......... 1
26 (513807 Wheel & hub.....ooevriirii 2 65 323174 Llinkage, assistarm................ 1
27 1323200 Belt, blade drive........cccccooeneee. ] 66 1322153 Caster/mount, complete......... 2
28 803310 Setscrew, 5/16-18x3/8.......... 4 67 |302203 Support, caster (w/brngs)........ 2
f |840022 Prolock (Nut type) .6 mitube.. 1 68 302194 Caster wheel support widmnt.. 2
29 |800273 Screw, 5/18-18x1 ... 10 69 (811001 Zerk, /8 NP.T..cccoinriiinnns 2
30 1513648 Wheel & tire, complete........... 2 70 [303514 Flange, thrust bearing............ 4
31 {303537 Stud, belt shield (short) ......... 2 71 |303314 Spacer, 10" caster................... 8
32 |303536 Stud, belt shield (long}............ 2 72 1322154 Caster wheel assembly........... 2
33 302218 Shield, 36" Viking Hydro......... 1 73 303542 O-RinNG...ccooioviiniiiee s 2
34 323417 Washer, belt cover mount...... 4 74 |806753 Pin, cotter 3/32x 1/2............. 1
35 |513547 Spacer, frontcaster............ 1 75 811006 Zerk, 1/4-28 STRT ................. 1
36 (322145 Forkwidmnt, caster................ 1 '

f Use Pro-Lock (Nut Type)} on setscrew threads.

1 Requires installation of Mulching Kit.
I Use retaining type loctite (P/N 840023) on blade drive sheaves.



yorkbl
Rectangle


yorkbl
Rectangle



INCLUDED WITH
LH &RH CUTTER HSG
WISHEAVE

Torgue to
30-35 ft-lhs., 8

éc/‘«r\/

INCLUDED WATH
CENTER CUTTER HSG
WISHEAVE

~
48
‘!\ % ™~ Torque to
Torque to I e © 75-80 ft-Ibs.
75-80 ft-lbs.

T


yorkbl
Rectangle



48" MOWER DECK

Ref. Qty. Ref. ' Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 4020% Front Deck w/haffles (48") ...... 1 32 |303164 Spacer, blade drive................. 12
2 302189 Baffle,dogleg..........cccovrninnnne 1 33 |323332 Washer, retainer (sheave) ...... 3
3 |800270 Screw, 5/168-18x5/8...........c.e. 10 34 323402 Spacer, bearing (sheave)........ 2
4 809001 Nut, whizlock 5/16-18.............. 11 35 (804510 Nut, 5/8-18 UNF..............c.r.. 3
5 |804256 Nut, nylock 5/16-18............... 16 36 1303434 Bushing, engagement............. 1
6 800292 Screw, 3/8-16xX1...cccccvvvrvns 6 37 |303348 Eye bolt (left hand thread)....... 1
7 |809007 Nut, whizlock 3/8-16................ 5 38 3032368 Turnbuckle body ... 1
8 1303327 Washer, disc spring 3/8 .......... 6 39 303238 Eye bolt (right hand thread) .... 1
9 1808280 Pin,clevisB5M6x1...ccccciinnn 1 40 (809011 Bolt, 3/8 x 3/4 (shoulder)......... 1
10 {303105 Yoke. i 1 41 (806003 Hairpin.....covccevreerenr e 2
11 1403118 Pulley, idler "V ..o 1 42 1303352 Woasher, spindle.........ccceveee 2
12 {808505 E-Ringfor .875rd......ccccecvnine 2 43 1402053 Idler arm, (w/bushing) cmpit.... 1
13 |403026 Blade, Ultra High Lift 16"(std.). 3 44 1303144 Powder metal bearing.............. 1
14 |403052 Blade, 1/4 x 16 High Lift (opt.) 3 45 402077 Housing, cufter w/sheave {cfr.) 1
1 (403086 Blade, muiching {opt)............. 3 46 |[603496 Bushing, idler bearing............. 1
15 [803310 Setscrew, 5/16-18x3/8.......... 6 47 1403107 Rod, belt tension...........cccce... 1
f 1840022 Prolock (Nuttype) .5mitube.. 1 || 48 [302054 Chute......coocoiviiriniinininnis 2
16 |800273 Screw, 5/16-18x1............... 14 49 |800295 Secrew, 3/8-16x13/4 ... 1
17 |805259 Washer, 3/8.......cccccvniiiininnne 2 50 (403025 Belt, "V ... FOTURURUUNON 1
18 603843 Idler pulley (heavy duty).......... 1 51 1402075 Spindle, cutter hsng (long). ..... 1
19 |322166 Housing, cutter w/sheave (LH) 1 520 {403133 Sheave {double groove}.......... 1
20 (323408 Dustshield ..o 3 53 |800862 Screw, 5/8-18x81/2.............. 1
21 |808506 Retaining fing.......ccooceervvvirnene 3 54 323404 Spacer, bearing (cntr sheave). 1
22 |303543 Cutter housing bearing............ 6 55 302198 Arm, assist......cccooiviiniiinn, 1
23 |323315 Cutter housing........cccovvinenns 3 56 (323174 Linkage, assistarm................. 1
24 1811001 Zerk, 1/8 N.P.T. (straight} ....... 3 57 |803003 Screw, whzlck 3/8-16 x13/4.. 1
25 [322164 Spindle, cutter, (LH)................ 3 58 |303499 Belt, drive (48" deck)............... 1
26 [323400 Spacer (1ong) ..ccccocvvireiienenns 3 59 302129 Amm, engagement................... 1
27 1323389 Spacer (Shom) ..o 3 B0 (303542 O-RiNG....cccccivevrirenierieecineane 3
28 1807267 Key, 1/4x3/16x114........... 3 61 [806753 Pincotter.. ..o 1
290 | 303535 Sheave (single groove)........... 2 62 [|322167 Housing, cutter w/sheave (RH) 1
30 |513208 Washer, 5/8 spring disc .......... 3 63 |811006 Zerk, 1/4-28 STRT......cceoeeeee. 2
31 |800861 Screw,5/8-18X8........cccevee. 2

i Requires installation of Mulching Kit (Part No. MK48-2).
f Not lliustrated. Use Pro-Lock, Nut Type on setscrew threads.
1 Use retaining type foctite (P/N 840023) on blade drive sheaves

NOTE: The pulley on the right hand side (from operators position) cutter housing is turned upside
down with the long side of the hub facing up.



yorkbl
Rectangle


yorkbl
Rectangle



48” MOWER DECK (con't)

™1
REFERENCE
ONLY

Ref. Qty. | Ref. Qty.
No. | Part No. Description Req'd No. | Part No, Description Req'd
1 322153 Caster mount complete............ 2 14 (513810 Bushing ....cccooevieeiiieienn 4
2 302203 Support, caster wheel 15 |800334 Screw, 1/2-13X6 ..o, 2
(w/bearings})................. [T 2 16 |804508 Nut, 1/2-13.....ocoriee 2
3 |302194 Support, caster wheel widmnt. 2 17 1805008 Lockwasher,1/2..................... 2
4 [811001 Zerk, /8 N.P.T.....oovvvnirenn. 21| 18 [513338 Washer......ccoeeveieviiivinn. 2
5+ |303514 Flange, thrust bearing ............. 4 19 |[808020 AQuick pin, 10" caster .............. 2
6 303314 Spacer, 10" caster.................. 8 20 (303537 Stud, belt shield (short) .......... 2
7 {322154 Wheel assembly (caster)......... 2 21 1303536 Stud, belt shield (long)............ 2
8 |322145 Fork widmnt, caster............... . 2 22 (323385 Knob, beltcover.................... 4
9 513547 Spacer, frontcaster................. 2 23 [402072 Shield, 48" Viking Hydro......... 1
10 (513648 Wheel & tire, complete............ 2 24 1323417 Washer, belt cover mount ...... 4
11 |513807 Wheel&hub.........cooovvee. 2 25 (809001 Nut, whiziock 5/16-18............. 4
12 [513808 Tire, 9x3.50-44-ply ............... 2 26 809007 Nut, whizlock 3/8-16............... 8
13 513809 Roller bearing........cc.cccevenn.... 2 27 |800290 Screw, 3/8-16x3/4.. ... .. 8



yorkbl
Rectangle



52" MOWER DECK

FOR
REFERENCE
ONLY

29
R B
' L‘<\'§->
e 74
/',r'-"‘ :
T G
— 4 5';;
24
I\\ \/

Torque to . 36
40-45 ft-lbs.

Ref. o Qty. Ref. : Qty.
No. | Part No. Description ~~ Req'd. No. | Part No. Description Req'd.
1 1322153 Caster mount, complete.......... 2 24 1303327 Washer, 3/8 discC ..................... 2
2 |302203 Support, caster wheel 25  |303352 Washer, spindle ...................... 1
(w/bearings) ... eeeecriinns 2 26 373034 Washer, pivot........cccccoovunnn.n. 2
3 302194 Support, caster wheel widmnt. 2 27 1402053 Idler arm, compiete (right)....... 1
4 1811001 Zerk, 8 N.P.T. ..o 2 28 1303144 Bushing....c.cecooceverveeceeernnnn, 1
5% |303514 Flange, thrust bearing............. 4 29 403107 Rod, belt tension ................... 1
6 |303314 Spacer, 10" caster.................. 8 30 1403119 Pulley, idler"V".........ccconnn...... 1
7 1322154 Wheel assembly (caster)........ 2 31 [404163 Shield, 52" Viking Hydro.......... 1
8 322145 Fork widmnt, caster ............... 2 32 (323417 Washer, belt cover mount....... 4
9 513547 Spacer, frontcaster................ 2 33 [513291 Bumper, rubber..........ooooooi. 1
10 1513648 Wheel & tire, complete............ 2 34 1603299 Roller, anti-scalp ..................... 2
11 |513807 Wheel&hub..........cccocvvvnn. 2 35 (603496 Bushing, idler bearing ............ 1
12 |513808 Tire, 9 x 3.50-4 4-ply............... 2 36 603602 Bushing, rofler...........cccoeveo... 2
13 (513809 Rollerbearing........ e 2 37 (602571 Chute..........coooceeieeeen 1
14 |513810 Bushing.........ccoooooveerieernn 4 [} 38 |800273 Screw, 5/16-18X 1 ...ccovvvoio.. 2
15 1800334 Screw, 1/2-13X6..c.ccoee..... 2 39 1800290 Screw, 3/8-16x3/4................ 8
16 (804509 Nut, 1/2-13 ..o 2 40 |B800296 Screw, 3/8-16X2..ccovereen. 1
17 |805008 Lockwasher, 1/2........coco........ 2 41 800807 Screw, 3/8-16x4........c........... 2
18 |513338 Washer........oooooveeveeee 2 42 804256 Nut, nylock 5/16-18 ................. 3
19 |808020 Quick pin, 10" caster............... 2 43 |805259 Washer, 3/8.........ccooveeii 1
20 [303537 Stud, belt shield (short)........... 2 44 1806003 Hairpin.........c.oooeeevvveerere 1
21 [303536 Stud, belt shield (long)............ 2 45 808505 E-Ringfor.875rd.......c............ 1
22 1403088 Belt, drive........coovoovveveeienenn 1 46 1809001 Nut, whizlock 5/16-18.............. 4
23 323385 Knob, beltcover...................... 5 47 809007 Nut, whizlock 3/8-16................ 11



yorkbl
Rectangle


yorkbl
Rectangle



52" MOWER DECK (con't.)

INCLUDED WITH
LH &RH CUTTER HSG
WISHEAVE

Torque to
30.35 ft-Ibs.

INCLUDED WITH n
CENTER CUTTER HSG 28y 55

WISHEAVE
Ry
718
50,1477 « -1

Torque to
g 75-80 ft-Ibs.

-10-



yorkbl
Rectangle



52" MOWER DECK (con’t.)

Ref. Qty. Ref. ‘ Qty.
No. { Part No. Description Req'd No. | Part No. Description Req'd.
1 1402060 Front Deck (52"} wibaffle........ 1 28 323402 Spacer, bearing...........ccccevene. 2
2 1402057 Baffle, discharge..................... 1 29 (807267 Key, 1/4x3M6x11/4. ... 3
3 |800270 Screw, 5M16-18x5/8 ... 12 30 (303164 Spacer, bladedrive................. 12
4 |809001 Nut, whizlock 5/16-18............. 11 31 303105 Yok 1
B+ |303327 Washer, 3/8 disc spring.......... 6 32 303352 Washer, spindie........c.cccceoee. 1
6 |403105 Belt, "V" (frontdeck).............. 1 33 |303434 Bushing, engagement............. 1
7 1303527 Blade, high lift 18"(std.) .......... 3 34 |303348 Eye bolt (left hand thread)....... 1
303439 Blade, low lift (opt.)......c.....cc... 3 35 |303236 Turnbuckle body ..........ccocc..... 1
T 1303495 Blade, mulching {opt.) ............ 3 36 |303238 Eye bolt (right hand thread) .... 1
303283 Blade, 1/4 x 18" high lift (opt.} 3 37 809011 Bolt, 3/8 x 3/4 (shoulder) ......... 1
8 |809007 Nut, whizlock 3/8-16............... 8 38 806003 Hairpin.....cocooieveeieee e, 1
9 |808505 E-Ringfor.875rd............. 1 38 302198 Arm, @ssist.....coeeoiiis 1
10 {808280 Pin,clevis5M8x 1 .....cceee. 1 40 (403111 Linkage, assistarm................. 1
11 {803310 Seiscrew, 5/16-18x 3/8.......... 6 41 (302129 Arm, engagement (w/bshng)... 1
f 1840022 Prolock (Nut type) .5 mltube.. 1 42 303144 Bushing, powdered metal........ 1
12 800273 Screw, 5/16-18x1................. 12 43 543879 Bushing, idler...................... 1
13 |805259 Washer, 3/8........ciiiii 3 44 1603843 Pulley, idler (heavy duty)......... 2
14 322166 Housing, cutter (w/shv) (LH) .. 1 45 1402077 Housing, cutter (w/shv) (cntr).. 1
15 [323408 Shield, dust..........c..coon 3 46 |402075 Cutter spindle widmnt (fong) .. 1
16 [808506 Ring, retaining ..........cooceens 3 47 323404 Spacer, bearing {center shv)... 1
17 |303543 Bearing, cutter housing .......... 6 48 |800862 Screw, 58-18x81/2............. 1
18 |323315 Housing, cutter ... 3 490 {403133 Sheave (double groove).......... 1
19 |811001 Zerk, 1/8 N.P.T. (straighf)....... 3 50 |322167 Cutter housing w/sheave (RH} 1
20 |322164 Spindle, widmnt (cutter).......... 2 51 |800029 Bolt, tap 3/8-16x21/4........... 1
21 |323399 Spacer{short)...............oe 3 52 |800292 Screw, 3/8-16XxT....cveeeeieenn. 6
22 1323400 Spacer{long).....cccccoccvrininrnn, 3 53 |803003 Screw, whzick 3/8-16x13/4.. 1
230 | 303535 Sheave (single groove) .......... 2 54 1804256 Nut, nylock 5/16-18................ 13
24 1513208 Washer, 5/8 disc spring.......... 3 55 303542 O-RiNG....vceverericriniieiicniennee 3
25 |800861 Screw, 5/8-18x8.. ... ccceeieeee. 2 56 |806753 Pin,cotter........cooceveeeiiiienniinennns 1
26 1804510 Nut 5/8-18 UNF ... 3 57 1811006 Zerk, 1/4-28 STRT .....ccenenee. 2
27 1323339 Washer, retainer (sheave)...... 3

1 Requires installation of Muiching Kit Part No. MK52-2,
f Not lllustrated. Use Pro-Lock, (nut type) on setscrew threads.
I Use retaining type loctite (P/N 840023) on blade drive sheaves.

NOTE: The pulley on the right hand side cutter housing is turned upside down with the long side
of the hub facing up.

-11-



yorkbl
Rectangle


yorkbl
Rectangle



ENGINE DECK GROUP

T
J

B & S Engine

|
1
L

59—gj

Kohler Engine

S =

— 58

| |
\62

@I

-.—_.—../\

-

™~

59

Qil Drain Pimbg.

.12 -



yorkbl
Rectangle



ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. ‘| Part No. Description Req'd No. | Part No. Description Req'd
1 807019 Key, woodruff1 x 1/4............. 2 30 | 603801 Anchor, spring...........ccoceeemene. 1
2 809068 Nut, slotted 3/4-16 ................ 2 31 1 809001 Nut, whizlock 5/16-18............. 2
3 806800 Pin, cotter 9/64 x 1-1/2............ 2 32 | 323225 Belt, pump drive........ccocoveeee. 1
4 513011 Nut, wheel............ccccoevvvieenns - 8|1 33V| B03050 Setscrew, 5/16-18x3/4........ 4
5 603714 Tire & Wheel Assembly .......... 2 34 | 603778 Sheave - pump......cccocvreencne 2
603427 Tire. e, 1 35 | 807272 Key, 5mm sg. x 25mmi............ 2
603715 Wheel...........coveeiee 1 36 | 809072 Screw, 1.25 x 25mm
6% | 602997 Hub, tapered (4 bolt).............. 211 1o {48” & 52" Kaw & Kohier) ....... 1
7 803045 Screw, whizloc 3/8-16x 3/4.... 8 800072 Screw, 1.25 x25mm
8 800282 Screw, 3/8-16x 1., L 2 I I (48" & 52" Kaw & Kohler) ....... 2
9 303327 Washer, 3/8 spring disc .......... 8 800275 Screw, 5/16-18 x 1-1/2 (B & S} 1
10 | 322162 Mount, motor (36")........ccv..... 2 37 | 603044 Bushing - Idler pivot................ 1
402062 Mount, motor (48" & 52") ........ 2 38 | 809007 3/8-16 Whizlock Nut ............... 10
11 | 323228 Spacer, belt guide................... 3 39 | 403092 Pulley, pump drive................. 1
12 | 322110 Beit guide (36") ......ccocevervenenen. 3 I 840023 Pro-lock, retaining {.5cc tube) 1
........ (48" & 52")...ccceceeee.. 4 40 ;| 322160 Deck,engine ........cccccoeeveeen. 1
13 | 303334 Washer, 5/16 spring disc ........ 4 41 | 809062 Bolt, .500 x 1.75 {shoulder).... 1
14 | 809065 Screw, 1.25x 75mm 42 | 811008 ZerK......cccovvevveeievceeeeinnenn. e 1
I R (36" Kaw & Kohler) ................ 2 || 43 | 322108 Belcrank assy. w/zerk............. 1
809065 Screw, 1.25 x 75mm 44 | 806003 Hairpin ..o 1
........ (48" & 52" Kaw & Kohler)........ 3 45 | 323172 Linkage, blade engagement... 1
800283 Screw, 5/16-18 x 3-1/2 . 46 | 804256 Nut, nylock 5/16-18 ............... 1
........ (B&S) .. 3 47 1 323245 Spring, compression............... 1
15%| 403087 Sheave, blade drive (48" ....... 1 48 | 322090 Bellcrank...........c.cceeeoeervnneennns 1
303498 Sheave, blade drive (367) ....... 1 49 | 800277 Screw, 5M16-18x2................. 1
16V | 803046 Setscrew, 5/16-18x1............ 1 50 | 513051 Switch, blade engagement..... 1
17 | 807264 Key, 1/4 5. x2-5/8................. 1 51 | 804252 Nutnylock 10-24 .................... 2
18V 803022 Setscrew, 5/16-18 x 5/8.......... 1 52 | 323213 Bracket, switch ..........cccvvuneene. 1
19V | 803310 Setscrew, 5/16-18 x 3/8.......... 2 53 | 801039 Screw, 10-24 x5/8 ................. 2
20 | 603843 Idler, pulley ........coooevirvriennnnne. 1 54 | 800251 Screw, 1/4-20x5/8 ................ 2
21 | 603496 Bushing, idler...............c.......... 1 55 | 543807 Stud,hub............coen 8
22 | 807517 Screw, 3/8-16 x 1-3/4.............. 1 56 | B0O5258 Washer, 5/16 ......ocovvveeeeeen. 1
23 | B05006 Lockwasher, 3/8..........cccvvneen 1 57 | 809012 Nut, whizfock 1/4-20.............., 2
24 | 800298 Screw, 3/8-16 x2-1/2.............. 1 58| 303431 Elbow St. 3/8 NPT (brass)...... 1
25 | 373034 Washer, swivel......c.cccceeeennnn. 1 50e¢1 543233 Cap, 3/BNP........oooeee. 1
26 | 513034 Bearing, pivot........cc.ocovvverrvene, 2 60e | 543232 Nipple, 4 X 3/BNPT coveeeen. 1
27 | 602521 Arm, assy idler (w/bearings)... 1 61e| 403124 Elbow, St. 3/8 NPT (galv)....... 1
© | 602458 - Arm, assy idier (w/o bearings) 1 62e) 323326 Nipple, 3 3/8 NPT (Kohler)..... 1
28 | 603402 Spring, extension........c.ceeeue. 1 83 | 811006 Zerk, 1/4-28 STRT.................. 1
29 | 800273 Screw, 5/M16-18 X 1..c.ccvevvrenee. 1

* Use anti-seize compound on pulley bore and on tapered bore of hub.
f Not illustrated. Use pro-lock (retaining type) of pulley bore.
V Use Pro-Lock (nut type, Part no. 840022, 5 mi tube) on setscrew threads.
+ Use a Teflon pipe sealant of equivalent on threads.

-13-



yorkbl
Rectangle


yorkbl
Rectangle


ENGINE DECK GROUP (con’t.)

Ref. . Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Reg'd.
1 |800021 Bolt, tap 5/16-18x3.............. 2 22 1373036 Mount, hitch........cccoceeerrveeennne 2
2 |322096 Crank.........cccoorvneeveeiieereieenenes 1 23 |323238 Bracket, hilch adapter ............. 2
3 |809056 Bolt, .375 x .375 {shoulder).... 2 24 1800274 Screw, 5M16-18 x1-1/4 ............ 2
4 1805258 Washer, 3/8..vcoicieei i 2 25 |603693 Spring, extension.......cceinns 2
5 1603735 Bushing, nylon flanged ........... 2 26 |323197 Spacer, short......ccoccoveriiiries 4
6 |603807 Spring, neutral return.............. 2 27 (800302 Screw, 3/8-16x4.....ccccvcunnn. 7
7 |603737 Bolt, neutral return.................. 2 28 |800271 SBMB-18x3M .t 4
8 |805256 Washer, 1/4 ..o 8 29 1323179 Shield, hydro control............... 2
9 (804521 Nut, 5/16-24........cccevvviciieernnns 8 30 1323195 Spacer, [oNg....coocvveeerieriinennn 4
10 {602742 Rod, controlarm .........ccoeeneee 2 31 |543514 Bearing, flange.................. - 2
11 |603903 Spacer........ e 4 32 811006 Zerk, 1/4-28... ..o 3
12 |303105 Yoke, adjustable..................... 2 33 |805257 Washer, 5/16 (SAE) ................ 8
13 |808280 Pin, clevis 5/16-1.......cccveee. 2 34 805005 Washer, 5/16 (heavy).............. 4
14 804758 Nut jam 5M16-24..................... 2 35 1805258 Washer, 5/16 ..., 1
15 |B06753 Pin, cotter 3/32 x 1/2.......c....... 2 36 |808001 Nut, whizlack 51186 ... 10
16 [B03676 SWIVE! e e 2 37 (613089 . Anchor, SPring.....coceevvvveeermvecen 2
17 1808012 Nut, 1/4-20.....oieiieieenen 6 38 |806003 Hairpin....cveeee e 2
18« | 808057 Bolt, .312 x .750 (shoulder) .... 4 39 |804256 Nut, nylock 5/16-18 ................ 6
19 (612081 HOUSING coveoeei e 2 40 |803022 Setscrew, 5116-18 x 5/8........... 2
20 322082 Arm,lefthand ... .......cccceeee 1 41 |323240 Spacer, shield......................... 4
322094 Amm, right hand..........cc.oceeee 1 42 (809007 Nut, whizlock 3/8-16................ 12
21 (301022 Sulky hitch kit, (Vik Hydro} ..... 1 43 800292 Screw, 3/8-16x1 ... 4

Use Pro-Lock nut type, Part No. 840022 (.5 ml tube) on bolt threads.

- 14 -



yorkbl
Rectangle


DECALS

L ELAD DeCRATORTY waMAL BAACEE QLA TR 5
L CLALAR MRLA OF PROME PITE AD CLRASR
B e | s Q117 4
b e 3
PR e g e I, -+ —
R -0 L
¥ 50 mn bOURA MomIA Dok meLiE b — N
CALLE CATONEN DA SUNACTOR HAOTILE
L N /
L”‘ B=OCK L) B/ ROCX M. —
HYDRAULIC 01 RESERVOIN BhvL Wi "“‘:‘\ ] DA
I Ie gk aka e,
Tl S S REEER
sLadn :o‘-'u.::c'r‘ci:‘e::n BLADES navy 3TOPP(D. "
17 - lllnca/: MIVAT 34 Blalw,
EB0—21 15
CONNERCIALT 8 Y
16—
B—op
. 13 ' ‘
s __/ " "
Ak CAUTICH [ ACAUTICN B
. s MUPFLER AND mwm:u
. u. D:‘EIR —® trcesm 7 ":-.‘:?‘.L":ﬁ'.'i‘
25 :
\
b s 24
L P ., AWARNING |
( ) Use Cnly Exmark Riding
RMF Aftachments. Use of Other -
o= A Riding Atlachments May -
Create a Hazardous Condition
Resulting in Injury. ...,
Ref. Qly. Ref. Qty.
No. | Part No. Description Req'd. | | No. | Part No. Description Req'd.
1 1513890 Decal, Hydraulic Tank ............ 1 13 [403005 Decal, Danger.............coeeen... 1
2 [323319 Decal, Large VKing.......ccocveeee 1 14 1403120 Decal, Off/Run (B&S).............. 1
3 1323232 Decal, Instructional................. 1 15 |543774 Decal, Danger ......................... 1
4 1323151 Decal, Throttle/Choke 16 1303481 Decal, Carbon Monoxide......... 1
(Kawasaki & Kohler) ............. 1 17 |603845 Decal, Drive Wheel Release ... 1
5 |[543631 Decal, Throttle (B&S).............. 111 18 |603804 Decal, Shifter.............c...co.oo.... 1
6 303517 Decal, Belt Drive....... P 1 19 |303102 Decal, Neutral Lock Label ....... 2
7 {303508 Decal, Discharge Warning...... 1 20 (403132 Decal, Commercial “52"........... 1
8 1303520 Decal, TriVantage...........c...... 1 21 323411 Decal, Commercial "36"........... 1
9 323141 Decal, Mower Engagement ... % 22- 1403131 Decal, Commercial "48"........... 1
10 1323321 Decal, Small Viking................. 1 23 (403143 Decal, Sulky waming............... 1
11 1513746 Decal, Muffler...............cco....... 1 24 323427 Decal, Belt routing (36" Deck). 1
12 1303293 Decal, Caution........................ 1 25 1403139 Decal, Belt routing (48"852).... 1

-15-



yorkbl
Rectangle

yorkbl
Rectangle


UPPER HANDLES and CONTROLS

40

]
8
o3
F
8

-16 -



yorkbl
Rectangle


UPPER HANDLES and CONTROLS

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqd. | | No. | Part No. Description Req'd
1 1322183 Handleweldment.................. 1 41 |543364 Tank, gaS ..cccecvviviervereieinnn, 1
2 1303097 Grip,handle.........cccceeeeni, 2 42 513508 Cap,gas....ccoeeiiieiiiine, 1
3 |602772 Latch, drive lever wigrip (RH). 1 43 (543296 Grommet..........ocooeoiiieeee 1
[ 602771 Latch, drive lever wigrip (LH). 1 44 1323430 Module, Interlock..................... 1
4 1303019 Grip,latch.....c..oooooe, 2 45 |800251 Screw, 1/4-20 x 5/8
5 1303435 Washer, 1/4 spring disc.......... 4 (Kaw & Kohler).........c............. 3
6 |B800257 Screw, 1/4-20x1-3/4............. 2 800251 Screw, 1/4-20 x 5/8 (B&S) ...... 5
7 [602837 Lever, drive (LH).................... 1 46 1303287 Tie, plastic 5 1/2" (Kaw) .......... 5
602839 Lever, drive (RH).................... 1 47 |303335 Tie, plastic 7 5M6".....ovoe. 2
B |603749 Bushing, drive lever............... 2 48 [323435 Hamess wiring (Kawasaki) ..... 1
9 |808003 Hairpii. oo 5 323440 Harness wiring (Kohler) .......... 1
10 1808012 Nut, whizlock 1/4-20............... 4 403140 Harness wiring (B&S}).............. 1
11 |807513 Screw, #10-24 x 1/2 ... 2 49 1803322 Setscrew, 5M16-24 x 5M6........ 2
12 [800256 Screw, 1/4-20x1-1/2........... 2 + |840022 Pro-Lock, nuttype (.5 cctube) 1
13 {303372 Operator Control Switch......... 1 50 |302138 Lever, OPC(RH).................... 1
14 |803034 Palnut, 9M6 ... 1 V. |840023 Pro-Lock retaining (.5 m! tube) 1
156 (613055 Pin, clevis......cooovveveeeernveeennn 2 51 (303365 Bushing, nylon...........c...cco....... 1
16+ | 323416 Rod, drive lever linkage.......... 2 52 |303474 Rod, connecting..........c........... 1
17 1804507 Nut, 3/8-16........cccooen. ST 2 53 |303369 Bushing, flanged..................... 1
18 (612081 Housing ...coccovvveiiicceiceeeee 2 54 (602507 Lever, OPC (LH) ..occvovrvvennnnne. 1
19 [303363 Spring, actuator..........ccceeee, 1 vV |840023 Pro-Lock retaining (.5 ml tube) 1
20 [323134 Knob, (push/pull) .................... 1 55 (603727 Clip, .56 Loom............. e 1
21 |804751 Nut jam 5/16-18..........c.......... 1 56 |[804252 Nut, nylock #10-24.................. 2
22 1323143 Bushing, nylon .38 I.D. .......... 1 57 1603175 Knob, 1-3/8......ccccovoiviiveen, 1
23 1323142 Push Nut (.50 shaft) ............... 1 58 |804256 Nut, nylock 5/16-18................. 2
24 [B04255 Nut, nylock 1/4-20 : 59 323245 Spring, compression ............... 2
' {(Kaw & Koh} v 3 60 (602733 Lever,shift ..o 1
804255 Nut, nylock 1/4-20 (B&S)........ 5 61 (805257 Washer, 5M16........;ccccceennenl, 1
25 [323181 Linkage, blade push/pull......... 1 62 1323244 Washer, friction .........cocc..o...... 2
26 (800292 Screw, 3/8-16X 1 ...cocceeevuvenene. 4 63 (603730 Plate, shiftlever.........c......... 1
27 303327 Washer, 3/8 spring discC.......... 4 64 603716 Washer, friction ....ccccovvvveeee. . 1
28 (801062 Screw, 1/4-20x3 ................. 2 65 |800277 Screw, 5/16-18%X2.......cco....... 2
29 [303465 Strap, 5 gal. fueltank ............. 2 66 (323183 Rod, speed control................. 1
30 |543792 Wingnut, nylock 1/4-20........... 2 67 |[B04758 Nut, jam 5/16-24.......ocovveene. . 1
31 809007 Nut, whizlock 3/8-16............... 4 68 |808280 Pin,clevis.......covvveeeveveeeenn, 1
32 |303315 Pad,gastank..........cocoee.... 2 69 |[303105 Yoke, adjustable...................... 1
33 |513645 Bushing, fuelvalve ................. 1 70 1513592 Knob,redball......ocoooei 1
34 1543277 Elbow, fueitank..................... 1 71 323128 Cable, throttle (Kaw & Kohler). 1
35 |303077 Clamp, gas line (Kohler)......... 6 543697 Cable, throttle (B&S)............... 1
303077 Clamp, gas line (B&S)............ 4 72 1513051 Switch, neutral lockout............ 1
303077 Clamp, gas line (Kawasaki}.... 5 73 |801040 Screw, #10-24x.75............... 2
36 (603955 Fuelline, 6" (Kaw & Kohler)... 1 74 1403118 Bracket, key switch (B&S)....... 1
' 543649 Fuelline, 7" (B&S).....c.......l... 1 75 1403121  Switch, ON-Off key (B&S)....... 1
37 |603770 Valve, gas........ccccooeeeeveenn.e., 1 603311  Keys, ignition........................... 1
38 |603776 Fuelling, 2.5" (Kaw & Kohler) 1 76 (303308 Clamp, gas line (Kawasaki) .... 1
303471 Fuel ling, 12" (B&S)................ 1 77 |805256 Washer1/4"Flat ................... 1
39 1303197 Filter, gas....cc..ccovveevevveennn. 1 78 323423 Clip, loom 1/4” (Kaw}).............. 1
40 (603954 Gas line, 13.75" (Kohier)........ 1
303471 Gas line, 12.0" (Kawasaki)..... 1

~ f Not lllustrated. _
* Use anti-seize compound on threads.

+ Use Pro-Lock {nut type} on setscrew threads.
V Use on inside bore of OPC hub (See Owner's Manual)
NOTE: Use dielectric grease on all electrical connectors.

-17 -



yorkbl
Rectangle

yorkbl
Rectangle


| WIRING DIAGRAMS
B&S VANGUARD  mansMission swiey

FROM SAFETY
INTERLOCK. MODULE

._ ; }

R

CONNECTORS ARE VIEWED FROM WIRE END

N.C.= RORMALLY CLOSED iame

N.O. = NORMALLY OPEN L XEY

AS . 91
. SWITCH
GROUND ENGINE :
KAWASAKI massasson s

:

&

I
M
.

CONNECTORS ARE VIEWED FROM WIRE END ENGINE
N.C. = NORMALLY CLOSED
N.O.= NORMALLY OPEN GROUND

BLADE
SWITCH
‘ NG,
| BLIFE
_L— Kepto
L _‘I_r \ .
- o,
Qﬂq ENGINEKILL
ENGINE
g E GROUND
=
. CONNECTORS ARE VIEWED FROM WIRE END
N.C. = NORMALLY CLOSED
N.O. = NORMALLY OPEN ;
OPC SWITCH



yorkbl
Rectangle


SERVICE RECORD

Date

Description of Work Done

Service Done By

-19-


yorkbl
Rectangle

yorkbl
Rectangle


SERVICE RECORD

Date

Description of Work Done

Service Done By

-20-



yorkbl
Rectangle


NOTES

-21-


yorkbl
Rectangle

yorkbl
Rectangle


SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZFR Z

EXPLORER
EXPLORER II
TURF RANGER
TURF TRACER HYDRO
VIKING 5-SPEED
VIKING HYDRO
METRO
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850399
INDUSTRIAL PARK BOX 808 (402) 223-4010

BEATRICE, NE. 68310 FAX (402) 223-4154 @Ek
ALL RIGHTS RESERVED PRINTED IN U.S.A. < L



yorkbl
Rectangle


	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 


